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Neuropathic Pain 
Pharmacological Evidence-Based Treatment Algorithm for Primary Care 

 
 
 
 
 
 

 
 
 

 
 
 

 
 
 
 
 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

Other therapies - Limited evidence 

 Carbamazepine 

 Oxcarbazapine 

 Valproate 

 Topiramate 

 Lamotrigine 

 Phenytoin 

 Mexiletine 

 Levetiracetam 
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First-line Monotherapy 
TCA or Gabapentinoid or SNRI1  

  

Topical lidocaine if PHN or focal neuropathy2 

Ineffective, partial response or not focal 

Switch to alternate 1st line agent Add alternate 1st line agent 

Ineffective or not tolerated Partial response 

Tramadol1 or TapentadolEO 

If ineffective or 
not tolerated, 
discontinue agent 
and consider 
alternative agent 
sequentially 

Cannabinoids1,4,5 

Partial response 

 

If partial but 
inadequate relief, 
consider adding 
additional agents 
sequentially 
 

Opioids6,7 

(amitriptyline, 

nortriptyline)     

(pregabalin, 

gabapentin) 
(duloxetine, 

venlafaxine) 

 Re-inforce non-drug strategies BEFORE prescribing opioids 

 Consider prescribing for acute flares ONLY with clear exit 
strategy 

 If prescribing ‘as needed’ opioids, monitor for escalating use 

 Confirm reasonable trial to ≥ 3 agents 
considered 1st line  

 Consider a pharmaceutically developed 
cannabinoid as an adjunct to other analgesics 
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Tricyclic Antidepressants  

 NNT ~4; NNH 4; NNH(drug W/D) 14 
 Initiate nortriptyline or amitriptyline 10§-25mg qHS (~1-3hr before bedtime); titrate by 10mg increments q week; max useful dose: 

75§-100mg qHS 
 Trial: ~1 wk to assess tolerability; ~ 2 wks to assess benefit, ~4 wks to assess full effects 
 Contraindications: use of MAOI and cisapride, acute recovery MI, severe hepatic impairment, acute heart failure 
 Common SE; constipation, dizziness, xerostomia, blurred vision, orthostatic hypotension 

Gabapentin (Neurontin®) 

 NNT* 6 (PDN 1200mg+/day); NNT* 7 (PHN 1200mg+ /day); NNH 8; NNH (drug W/D) 30  
 Initiate100mg po qHS, titrate by 100§-300mg/day q week (slow titration to avoid SE);  max useful dose 1800mg/day; divide dose 

once dose > 300mg/day; typically TID dosing 
 Trial: ~1-2wks to assess tolerability and benefit, ~ 3-4 weeks to assess full effects 
 Max dose due to renal function: CrCl 30-59mL/min 1400mg/day; CrCl 16-29mL/min 700mg/day; CrCl 15mL/min 300mg/day; BID 

dosing when CrCl < 30mL/min.   
 Common SE: dizziness, drowsiness, gait disturbances, cognitive decline, peripheral edema 

Pregabalin (Lyrica®) 

 NNT 22 (PDN 300mg/day); NNT 8 (PDN 600mg/day); NNT 5 (PHN); NNH 8; NNH (drug W/D) 10-16, NNT (CNP 600mg/day) 10     
 Initiate 25§--75mg/day; titrate by 25-50mg q week (slow titration to avoid SE); max useful dose 300mg/day 
 Trial: ~1-2wks to assess tolerability and benefit, ~ 3-4 weeks to assess full effects 
 Max dose due to renal function: CrCl 30-60mL/min 300mg/day; CrCl 15-30mL/min 150mg/day; CrCl <15mL/min 75mg/day; consider 

once daily dosing when CrCl <30mL/min 
 Common SE: dizziness, somnolence, edema, dry mouth, headache 

Duloxetine (Cymbalta®) **Pharmacare Special Authority available** 

 NNT (PDN 60mg/day) 5; NNH (PDN) 12; NNH (drug W/D PDN) 18 
 Initiate 30mg daily for 1-2 weeks; max useful dose 60mg daily 
 Trial: ~1 wk to assess tolerability; ~2 wks to assess benefit, ~4 wks to assess full effects 
 Contraindications: use of MAOI, hepatic and severe renal impairment CrCl< 30mL/min /ESRD, glaucoma, use of potent CYPIA2 

inhibitor 
 Common SE: nausea, dry mouth, sweating, constipation, anorexia, dizziness, fatigue, insomnia 

Venlafaxine (Effexor®) 

 Initiate 37.5mg/day increase by 37.5mg qweek titrate to 150-225mg/day as needed/required 
 Trial: ~1 wk to assess tolerability; ~2 wks to assess benefit, ~4 wks to assess full effects 
 Do not exceed 50% of maximum recommended dose if CrCl <30mL/min; mild to moderate hepatic dysfunction (Child-Pugh class A 

and B) reduce total daily dose by 50% or more 
 Contraindications: use of MAOI 
 Common SE: nausea, dizziness, drowsiness, sweating, weight loss, insomnia, weakness 

Tramadol (various forms) 

 Consider restricting to 300mg/day (i.e. ~50mg morphine equivalents) 
 Contraindications: use of MAOI, GI obstruction, seizure disorder 
 Common SE: dry mouth, constipation, drowsiness, tremor, headache, dizziness, nausea 

Immediate release products: Tramacet® (acetaminophen 325mg + tramadol 37.5mg) and Ultram® (tramadol 50mg) 
 Initiate 25-50mg q6h PRN, increase as needed/tolerate to 50-100mg q4-6h PRN.  
 Adjust CRCL < 30mL/min to q12h interval; max dose 200mg/day; severe hepatic impairment: max dose 50mg q12h.  

Extended release products: Zytram XL® , Raliva® , Tridural®, Durela® (do not interchange) 
 Initiate 100mg daily; titrate by 100mg/day q5 days to max 300mg/day-swallow whole 
 Recommended to use IR for at least 1 week, calculate 24hr tramadol IR dose and initial total ER daily dose (round down to next 

lowest 100mg increment)  
 Do NOT USE  CRCL < 30mL/min or severe hepatic insufficiency 

Tapentadol (Nucynta®) 

 Estimated that 160mg/day is ~ 50mg morphine equivalents and 300mg/day is ~90mg morphine equivalents 
 Initiate 50mg ER q12h, increase by 50mg/dose qweek, max dose studies 500mg in 24hr. 
 Max dose in moderate hepatic impairment (Child-Pugh class B) 50mg ER q24hr and max 100mg/day 
 Contraindications: use of MAOI, severe renal impairment (<30mL/min), GI obstruction, seizure disorder, severe hepatic impairment 

(Child-Pugh class C) 
 Common SE:  nausea, constipation, somnolence, dizziness, vomiting, fatigue 

Nabilone (Cesamet®) 

 Initiate 0.25§-0.5mg qHS, increase by 0.5mg/day qweek, max dose 6mg/day (divided BID)  
 Common SE: drowsiness, dizziness, vertigo, euphoria, lack of coordination, dry mouth, lack of concentration, visual disturbance 

Nabiximol (Sativex®) 

 Initiate 1 spray AM and 1 spray afternoon of HS (max dose on first day: 2 sprays); increase by one spray a day as needed and 
tolerated evenly distributing over course of day. Usual daily  dose 4-8 sprays; limited evidence with >12 sprays  

 Contraindications: cardiovascular disease (arrhythmias, severe HF, IHD, poorly controlled HTN), history of psychotic disorder 
(including schizophrenia) 

 Common SEs: dizziness, fatigue, diarrhea, dry mouth, weakness, loss of energy  
NNT= number needed to treat to obtain 1 patient achieving greater than 50% pain relief 
NNT* = number needed to treat to obtain 1 patient achieving greater than 50% pain relief or PGIC very much improved 
PDN = peripheral diabetic neuropathy, PHN = post herpetic neuralgia, CNP = central neuropathic pain,   
NNH= numbers need to treat to experience any adverse effect 
NNH (drug W/D) = numbers need to treat to have 1 patient withdraw from study.   
§Use lower dose range if age> 65 years or history of sensitivity to CNS meds 


